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860,000 MHz 1.000 GHz 100.000 kHz 897.97203 MHz -63.53 dBm -50,53 dB 860,000 MHz 1,000 GHz 100.000 kHz 914.05594 MHz -63.78 dBm -50,78 dB
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860,000 MHz 1.000 GHz 100.000 kHz 870.27972 MHz -63.76 dBm =-50,76 dB 860,000 MHz 1,000 GHz 100.000 kHz 8B83. 14685 MHz -63.70 dBm -50,70 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -40.27 dBm -27.27 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -41.76 dBm -28.76 dB
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30.000 MHz 815.000 MHz 100.000 kHz 813.62694 MHz -63.56 dBm -50.56 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.01924 MHz -63.87 dém -50.87 dB
860,000 MHz 1.000 GHz 100.000 kHz 864.82517 MHz -63.61 dBm -50.61 dB 860,000 MHz 1,000 GHz 100.000 kHz 879.51049 MHz -63.46 dBm -50.46 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -40.96 dBm -27.96 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -41.47 dBm -28.47 dB
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Dater 18 AUG 2016 11:16:34

Date: 18 AUG 2018 11:17:04

Spectrum u%;" Spect 1 ué]
Ref Level 0.00 dBm Offset 4.40 dg Mode Auto Sweep Ref Level 0,00 dBm Offset 4.40 dB Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 807.35007 MHz -64.42 dBm -51.42 dB 30.000 MHz 815.000 MHz 100.000 kHz B812.84233 MHz -64.28 dBm -51.28 dB
860,000 MHz 1.000 GHz 100.000 kHz 934.61538 MHz -63.59 dBm -50,59 dB 860,000 MHz 1,000 GHz 100.000 kHz 938.81119 MHz -63.64 dBm -50.64 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67108 GHz -41.35 dBm -28.35 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -41.76 dBm -28.76 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88526 GHz -48.49 dBm -35.49 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85927 GHz -48,35 dBm -35.35 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.03374 GHz -51.74 dBm -38.74 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.04224 GHz -51.58 dBm -38.58 di
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Highest Channel / 16QAM
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz B805.38856 MHz -64.40 dBm -51.40 dB 30.000 MHz 815.000 MHz 100.000 kHz 812.45002 MHz -64.21 dBm -51.21 dB
860,000 MHz 1.000 GHz 100.000 kHz 918.11189 MHz -63,50 dBm -50,50 dB 860,000 MHz 1,000 GHz 100.000 kHz 870.69930 MHz -63.42 dBm -50,42 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69308 GHz -41.35 dBm -28.35 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.69308 GHz -42.84 dBm -29.684 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87977 GHz -48.53 dBm -35.53 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.90376 GHz -48.47 dBm -35.47 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.04624 GHz -51.42 dBm -38.42 db 7.000 GHz 9,000 GHz 1.000 MHz 7.04274 GHz -51.43 dBm -38.43 d&
\ I ) v ( Il

TEL : +86-512-57900158
FAX: +86-512-57900958

Page Number : A26-42 of 53



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG880204A

LTE Band 26 / 5SMHz
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Spectrum u%;" Spect 1 ué]
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.80385 MHz -62.91 dBm -49.91 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.80385 MHz -63.14 dBm -50.14 dB
860,000 MHz 1.000 GHz 100.000 kHz 929.58042 MHz -63.63 dBm -50.63 dB 860,000 MHz 1,000 GHz 100.000 kHz 873.21678 MHz -63.55 dBm -50,55 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -39.88 dBm -26.88 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -41.48 dBm -28.48 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97375 GHz -48.30 dBm -35.30 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.86527 GHz -48.61 dBm -35.61 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.04174 GHz -51.55 dBm -38.55 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.04724 GHz -51.47 dém -38.47 d&
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Middle Channel / QPSK

Middle Channel / 16QAM
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Spectrum [ spect 1 w
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 684. 16667 MHz -64.33 dBm -51.33 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.01924 MHz -64.29 dBm -51.29 dB
860,000 MHz 1.000 GHz 100.000 kHz 938.95105 MHz -63.58 dBm -50,58 dB 860,000 MHz 1,000 GHz 100.000 kHz 989.58042 MHz -63.75 dBm -50,75 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -40.95 dBm -27.95 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -41.41 dBm -28.41 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86377 GHz -48.43 dBm -35.43 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.88076 GHz -48,57 dBm -35.57 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.05274 GHz -51.64 dBm -38.64 db 7.000 GHz 9,000 GHz 1.000 MHz 7.04874 GHz -51.48 dBm -38.48 d&
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LTE Band 26 / 5SMHz
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Highest Channel / 16QAM

Dater 18 AUG 2018 11:39:09

Date: 18 AUG 2018 11:38:35

Spectrum ué]
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 777.14268 MHz -64.49 dBm -51.49 dB 30.000 MHz 815.000 MHz 100.000 kHz 810.48851 MHz -64.31 dBém -51,31 dB
860,000 MHz 1.000 GHz 100.000 kHz 892.93706 MHz -63.65 dBm -50.65 dB 860,000 MHz 1,000 GHz 100.000 kHz 879.79021 MHz -63.66 dBm -50.66 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -40.52 dBm -27.52 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -41.91 dBm -28.91 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86177 GHz -48.33 dBm -35.33 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85427 GHz -48.72 dBm -35.72 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.04224 GHz -51.57 dBm -38.57 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.05624 GHz -51.60 dBm -38.60 di&
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LTE Band 26 / 10MHz
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Lowest Channel / 16QAM
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Spectrum
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.80385 MHz -62.57 dBm -49.57 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -62.27 dém -49.27 dB
860,000 MHz 1.000 GHz 100.000 kHz 943.56643 MHz -63.55 dBm -50,55 dB 860,000 MHz 1,000 GHz 100.000 kHz 949, 16084 MHz -63.48 dBm -50.48 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -41.34 dBm -28.34 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -42.16 dBm -29,16 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85777 GHz -48.51 dBm -35.51 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.84927 GHz -48.26 dBm -35.26 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.05374 GHz -51.68 dBm -38.68 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.04174 GHz -51.54 dBm -38.54 dB
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LTE Band 26 / 10MHz

Middle Channel / QPSK
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Dater 18 AUG 2018 11:58:09

Date: 18 AUG 2018 11:58:34

Spectrum u%;" Spect 1 ué]
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 812.05772 MHz -63.83 dBm -50.83 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -63.97 dém -50,97 dB
860,000 MHz 1.000 GHz 100.000 kHz B865.38462 MHz -63.57 dBm -50,57 dB 860,000 MHz 1,000 GHz 100.000 kHz 951.11888 MHz -63.76 dBm -50,76 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -40.44 dBm -27.44 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -42.09 dBm -29.09 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -48.53 dBm -35.53 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.87127 GHz -48,55 dBm -35.55 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.04774 GHz -51.43 dBm -38.43 db 7.000 GHz 9,000 GHz 1.000 MHz 7.04574 GHz -51.53 dBm -38.53 dB
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 808.52699 MHz -64.31 dBm -51.31 dB 30.000 MHz 815.000 MHz 100.000 kHz B812.84233 MHz -64.26 dBm -51.26 dB
860,000 MHz 1.000 GHz 100.000 kHz 911.11888 MHz -63.51 dBm -50,51 dB 860,000 MHz 1,000 GHz 100.000 kHz 921.32867 MHz -63.53 dBm -50,53 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -40.31 dBm -27.31 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -40.96 dBm -27.96 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84927 GHz -48.47 dBm -35.47 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85627 GHz -48.54 dBm -35.54 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.04674 GHz -51.59 dBm -38.50 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.02524 GHz -51.48 dBm -38.48 d&
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Dater 18 AUG 2018 12:47 41
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 811.66542 MHz -44.82 dBm -31.82 dB 30.000 MHz 815.000 MHz 100.000 kHz 811.66542 MHz -47.74 dBm -34.74 dB
860,000 MHz 1.000 GHz 100.000 kHz 886.50350 MHz -63.64 dBm -50.64 dB 860,000 MHz 1,000 GHz 100.000 kHz 924.96503 MHz -63.48 dBm -50.48 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.6500%9 GHz -41.01 dBm -28.01 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.65009 GHz -41.03 dBm -28.03 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88526 GHz -48.33 dBm -35.33 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.84127 GHz -48,56 dBm -35.56 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.04024 GHz -51.74 dBm -38.74 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.03324 GHz -51.51 dBm -38.51 dB
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -63.62 dBm -50.62 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -63.71 dBém -50.71 dB
860,000 MHz 1.000 GHz 100.000 kHz 9£8.81119 MHz -63.61 dBm -50.61 dB 860,000 MHz 1,000 GHz 100.000 kHz 949, 16084 MHz -63.60 dBm -50.60 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.66008 GHz -40.79 dBm -27.79 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66008 GHz -41.41 dBm -28.41 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84627 GHz -48.39 dBm -35.39 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.86627 GHz -48,59 dBm -35.59 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.04624 GHz -51.49 dBm -38.42 db 7.000 GHz 9,000 GHz 1.000 MHz 7.04124 GHz -51.36 dBm -38.36 di
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz B808.13468 MHz -61.93 dBm -48.93 dB 30.000 MHz 815.000 MHz 100.000 kHz B808. 13468 MHz -63.55 dBém -50.55 dB
860,000 MHz 1.000 GHz 100.000 kHz 953.35664 MHz -63.66 dBm -50.66 dB 860,000 MHz 1,000 GHz 100.000 kHz 939.93007 MHz -63.61 dBm -50.61 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67008 GHz -40.20 dBm -27.20 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67008 GHz -41.28 dBm -28.28 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95626 GHz -48.43 dBm -35.43 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98675 GHz -48.43 dBm -35.43 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.03024 GHz -51.48 dBm -38.48 db 7.000 GHz 9,000 GHz 1.000 MHz 7.04874 GHz -51.55 dBm -38.55 dB
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 812.45002 MHz -63.74 dBm -50.74 dB 30.000 MHz 815.000 MHz 100.000 kHz 724.18166 MHz -64.28 dBm -51.28 dB
860,000 MHz 1.000 GHz 100.000 kHz 882.30769 MHz -63.51 dBm -50,51 dB 860,000 MHz 1,000 GHz 100.000 kHz 896.71329 MHz -63.70 dBm -50,70 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -41.83 dBm -28.83 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -42.55 dBm -29.55 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.83977 GHz -48.62 dBm -35.62 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.83377 GHz -48,55 dBm -35.55 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.04774 GHz -51.22 dBm -38.22 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.04074 GHz -51.44 dBm -38.44 d&
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 766.94278 MHz -64.35 dBm -51.35 dB
860,000 MHz 1.000 GHz 100.000 kHz 928.60140 MHz -63.61 dBm -50.61 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -44.20 dBm -31.20 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92376 GHz -48.52 dBm -35.52 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.04474 GHz -51.48 dBm -38.48 db
il
L L J L

Date: 18.AUG. 2018 10.50.31

TEL : +86-512-57900158
FAX: +86-512-57900958
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LTE Band 26 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Dater 18 AUG 2018 11:16:07

Date: 18 AUG 2018 11:17:32

== &
E n =
Ref Level 0.00 dBm Offset 4.40 dg Mode Auto Sweep Ref Level 0,00 dBm Offset 4.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit Tmrk Paks Limit 'thrnk PARS
10 4 SPURIOUS LINE_ ABS PABS -10 difiEFPURIOUS LINE ARG
5_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
I — ] —
-50 dBm
| N L ISR SE— | ~ pg—
-60 dBm
" [
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.80385 MHz -63.80 dBm -50.80 dB 30.000 MHz 815.000 MHz 100.000 kHz 758.70440 MHz -64.42 dBm -51.42 dB
860,000 MHz 1.000 GHz 100.000 kHz 970.69930 MHz -63.67 dBm -50.67 dB 860,000 MHz 1,000 GHz 100.000 kHz 889.86014 MHz -63.39 dBm -50,39 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -43.76 dBm -30.76 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -43.65 dBm -30.65 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93576 GHz -48.66 dBm -35.66 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96675 GHz -48.62 dBm -35.62 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.03974 GHz -51.63 dBm -38.62 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.01775 GHz -51.68 dBém -38.68 d&
{ 1 J o ( )it J o

Highest Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 4.40 de

Mode Auto Sweep

Limit rwrk PAR
10 4dpe_SPURIOUS LINE ABS PABS
SPURIOUS_LINE_ABS_
-20 dBr
-30 dBm
-40 dBm
-50 derr T _—
] LN J—
-60 dBr
-
-70 dB
-80 dB
a0 de
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz B812.84233 MHz -64.35 dBm -51.35 dB
860,000 MHz 1.000 GHz 100.000 kHz 898.39161 MHz -63,33 dBm -50,33 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69308 GHz -44.70 dBm -31.70 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86377 GHz -48.51 dBm -35.51 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.04424 GHz -51.64 dBm -38.64 db
il
L L J L

Date: 18.AUG 2018 11.19.36

TEL : +86

-512-57900158

FAX: +86-512-57900958
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LTE Band 26 / 5SMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Dater 18 AUG 2018 11:37 14

Date: 18 AUG 2018 11:38:40

== &
E n =
Ref Level 0.00 dBm Offset 4.40 dg Mode Auto Sweep Ref Level 0,00 dBm Offset 4.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit Tmrk Paks Limit fheck PARS
10 4 SPURIOUS LINE_ ABS PABS -10 difiEFPURIOUS LINE ARG
5_LINE_ABS_ [ SPURIOUS_LINE ABS_
20 dBm
-30 dBm
-40 dBm
] i ! -
—- -50 dBm
1 LN S FE— ] LN Jo—
J -60 dBm
P
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.80385 MHz -63.39 dBm -50.39 dB 30.000 MHz 815.000 MHz 100.000 kHz 789.30410 MHz -64.40 dBém -51.40 dB
860,000 MHz 1.000 GHz 100.000 kHz 887.90210 MHz -63.58 dBm -50,58 dB 860,000 MHz 1,000 GHz 100.000 kHz 898.67133 MHz -63.65 dBm -50.65 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -43.68 dBm -30.68 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -43.62 dBm -30.62 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97425 GHz -48.51 dBm -35.51 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96875 GHz -48.,58 dBm -35.58 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.04624 GHz -51.20 dBm -38,30 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.04324 GHz -51.51 dBm -38.51 dB
{ 1 J o ( )it J o

Highest Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 4.40 de Mode Auto Sweep

@1 Avgrwr
Limit rwrk PAR
10 4dpe_SPURIOUS LINE ABS PABS
SPURIOUS_LINE_ABS_
-20 dBr
-30 dBm
-40 dBm
-50 derr T
J s
-60 dBr
-
-70 dB
-80 dB
a0 de
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 768.11969 MHz -64.49 dBm -51.49 dB
860,000 MHz 1.000 GHz 100.000 kHz 934 75524 MHz -63.48 dBm -50,48 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -43.94 dBm -30.94 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91326 GHz -48.31 dBm -35.31 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.04074 GHz -51.70 dBm -38.70 dB
il
L L J L

Date: 18.AUG 2018 11.40.09

TEL : +86-512-57900158
FAX: +86-512-57900958
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LTE Band 26 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Dater 18 AUG 2018 11:58'43

Date: 18 AUG 2018 11:58:58

== &
E n =
Ref Level 0.00 dBm Offset 4.40 dg Mode Auto Sweep Ref Level 0,00 dBm Offset 4.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit Tmrk Paks Limit fheck PARS
10 4 SPURIOUS LINE_ ABS PABS -10 difiEFPURIOUS LINE ARG
5_LINE_ABS_ [ SPURIOUS_LINE ABS_
20 dBm
-30 dBm
-40 dBm
T — -50 dBm T _._\
] e i ——
-60 dBm
" P
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz B812.84233 MHz -63.22 dBm -50.22 dB 30.000 MHz 815.000 MHz 100.000 kHz 678.67441 MHz -64.38 dBém -51,38 dB
860,000 MHz 1.000 GHz 100.000 kHz 949.02098 MHz -63.59 dBm -50,59 dB 860,000 MHz 1,000 GHz 100.000 kHz B8B6.78322 MHz -63.64 dBm -50.64 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -43.52 dBm -30.52 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -43.83 dBm -30.683 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88376 GHz -48.45 dBm -35.45 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.86677 GHz -48.,52 dBm -35.52 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.04474 GHz -51.56 dBm -38.56 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.04674 GHz -51,59 dBm -38.59 dB
{ 1 J L] ( )it J o

Highest Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 4.40 de

Mode Auto Sweep

Limit rwrk PAR
10 4dpe_SPURIOUS LINE ABS PABS
SPURIOUS_LINE_ABS_
-20 dBr
-30 dBm
-40 dBm
-50 derr T ~— i,
1 N —
-60 dBr
&
-70 dB
-80 dB
a0 de
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 812.05772 MHz -64.40 dBm -51.40 dB
860,000 MHz 1.000 GHz 100.000 kHz 896.01399 MHz -63.66 dBm -50.66 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -43.38 dBm -30.38 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88126 GHz -48.59 dBm -35.59 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.04524 GHz -51.54 dBm -38.54 db
il
L L J L
Date: 18.AUG. 2018 12.01.14
TEL : +86-512-57900158 Page Number : A26-51 of 53
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LTE Band 26 / 15MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Dater 18 AUG 2018 124836

Date: 18 AUG 2018 12:50:15

Ref Level 0.00 dBm Offset 4.40 dg Mode Auto Sweep Ref Level 0,00 dBm Offset 4.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit Tmrk Paks Limit fheck PARS
10 4 SPURIOUS LINE_ ABS PABS -10 difiEFPURIOUS LINE ARG
5_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
] e ] -
-50 dBm
i N Ip— — L B N P rap——
J -60 dBm J
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | Range Up RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency Pawer Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 811.66542 MHz -52.57 dBm -39.57 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.01924 MHz -63.64 dém -50.64 dB
860,000 MHz 1.000 GHz 100.000 kHz 912.23776 MHz -63.68 dBm -50,68 dB 860,000 MHz 1,000 GHz 100.000 kHz 890.13986 MHz -63.76 dBm -50,76 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.6500%9 GHz -43.40 dBm -30.40 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66008 GHz -43.43 dBm -30.43 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93176 GHz -48.41 dBm -35.41 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99975 GHz -48.42 dBm -35.42 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.06673 GHz -51.61 dBm -38.61 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.04374 GHz -51,35 dBm -38.35 de
{ 1 J L] ( )it J o

Highest Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 4.40 de

Mode Auto Sweep

Limit rwrk PAR
10 4dpe_SPURIOUS LINE ABS PABS
SPURIOUS_LINE_ABS_
-20 dBr
-30 dBm
-40 dBm
-50 derr T e’
] A e LN P Ep—
-60 dBr
a
-70 dB
-80 dB
a0 de
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Range Up RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 813.62694 MHz -63.98 dBm -50.98 dB
860,000 MHz 1.000 GHz 100.000 kHz 956.71329 MHz -63.41 dBm -50.41 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67008 GHz -42.67 dBm -29.67 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87177 GHz -48.51 dBm -35.51 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.04974 GHz -51.44 dBm -38.44 dB
il
L L J L

Date: 18 AUG 2018 1252.00

TEL : +86-512-57900158
FAX: +86-512-57900958
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Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0096
40 Normal Voltage 0.0086
30 Normal Voltage 0.0016
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0093
0 Normal Voltage 0.0079

-10 Normal Voltage 0.0026 PASS
-20 Normal Voltage 0.0006
-30 Normal Voltage 0.0080
20 Maximum Voltage 0.0022
20 Normal Voltage 0.0013
20 Battery End Point 0.0071

Note:

1. Normal Voltage =3.82 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

TEL : +86-512-57900158
FAX: +86-512-57900958
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Appendix B. Test Results of ERP and Radiated Test

ERP

<Up Antenna>

LTE Band 26 / 1.4AMHz (Average) (GT - LC = -5.35 dB)

Channel Mode RB Conducted ERP
Size | Offset [Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 23.40 0.2188 15.90 0.0389
Middle QPSK 1 0 23.43 0.2203 15.93 0.0392
Highest 1 0 23.35 0.2163 15.85 0.0385
Lowest 3 3 22.48 0.1770 14.98 0.0315
Middle 16QAM 3 3 2251 0.1782 15.01 0.0317
Highest 3 3 22.10 0.1622 14.60 0.0288
Lowest 1 0 22.46 0.1762 14.96 0.0313
Middle 64QAM 1 0 22.49 0.1774 14.99 0.0316
Highest 1 0 22.23 0.1671 14.73 0.0297

Limit ERP < 7W Result PASS

LTE Band 26 / 3MHz (Average) (GT - LC =-5.35 dB)

Channel Mode RB Conducted ERP
Size | Offset [Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 14 23.31 0.2143 15.81 0.0381
Middle QPSK 1 14 23.34 0.2158 15.84 0.0384
Highest 1 14 23.40 0.2188 15.90 0.0389
Lowest 1 14 22.70 0.1862 15.20 0.0331
Middle 16QAM 1 14 22.73 0.1875 15.23 0.0333
Highest 1 14 22.26 0.1683 14.76 0.0299
Lowest 1 0 22.50 0.1778 15.00 0.0316
Middle 64QAM 1 0 22.53 0.1791 15.03 0.0318
Highest 1 0 22.42 0.1746 14.92 0.0310

Limit ERP < 7W Result PASS

LTE Band 26 / 5MHz (Average) (GT - LC = -5.35 dB)

RB Conducted ERP
Channel Mode Size | Offset [Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 23.38 0.2178 15.88 0.0387
Middle QPSK 1 0 23.41 0.2193 15.91 0.0390
Highest 1 0 23.40 0.2188 15.90 0.0389
Lowest 1 12 22.94 0.1968 15.44 0.0350
Middle 16QAM 1 12 22.97 0.1982 15.47 0.0352
Highest 1 12 22.70 0.1862 15.20 0.0331
Lowest 1 24 22.39 0.1734 14.89 0.0308
Middle 64QAM 1 24 22.42 0.1746 14.92 0.0310
Highest 1 24 22.28 0.1690 14.78 0.0301

Limit ERP < 7W Result PASS

Bl-10of 2
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LTE Band 26 / 10MHz (Average) (GT - LC = -5.35 dB)

Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 49 23.40 0.2188 15.90 0.0389
Middle QPSK 1 49 23.43 0.2203 15.93 0.0392
Highest 1 49 23.18 0.2080 15.68 0.0370
Lowest 1 49 22.86 0.1932 15.36 0.0344
Middle 16QAM 1 49 22.89 0.1945 15.39 0.0346
Highest 1 49 22.44 0.1754 14.94 0.0312
Lowest 1 0 21.68 0.1472 14.18 0.0262
Middle 64QAM 1 0 21.71 0.1483 14.21 0.0264
Highest 1 0 21.44 0.1393 13.94 0.0248

Limit ERP < 7W Result PASS

LTE Band 26 / 15MHz (Average) (GT - LC =-5.35 dB)

Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 23.43 0.2203 15.93 0.0392
Middle QPSK 1 0 23.46 0.2218 15.96 0.0394
Highest 1 0 23.33 0.2153 15.83 0.0383
Lowest 1 74 22.73 0.1875 15.23 0.0333
Middle 16QAM 1 74 22.76 0.1888 15.26 0.0336
Highest 1 74 22.53 0.1791 15.03 0.0318
Lowest 1 74 21.56 0.1432 14.06 0.0255
Middle 64QAM 1 74 21.59 0.1442 14.09 0.0256
Highest 1 74 21.60 0.1445 14.10 0.0257

Limit ERP < 7W Result PASS

Bl-2 of 2
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<Down Antenna>

LTE Band 26 / 1.4AMHz (Average) (GT - LC = -4.05 dB)

Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 3 0 24.08 0.2559 17.88 0.0614
Middle QPSK 3 0 2411 0.2576 17.91 0.0618
Highest 3 0 24.00 0.2512 17.80 0.0603
Lowest 1 0 23.34 0.2158 17.14 0.0518
Middle 16QAM 1 0 23.37 0.2173 17.17 0.0521
Highest 1 0 23.26 0.2118 17.06 0.0508
Lowest 1 0 22.67 0.1849 16.47 0.0444
Middle 64QAM 1 0 22.70 0.1862 16.50 0.0447
Highest 1 0 21.80 0.1514 15.60 0.0363

Limit ERP < 7W Result PASS

LTE Band 26 / 3MHz (Average) (GT - LC = -4.05 dB)
RB Conducted ERP
Channel Mode :

Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 8 2411 0.2576 17.91 0.0618
Middle QPSK 1 8 24.14 0.2594 17.94 0.0622
Highest 1 8 24.04 0.2535 17.84 0.0608
Lowest 1 0 23.37 0.2173 17.17 0.0521
Middle 16QAM 1 0 23.40 0.2188 17.20 0.0525
Highest 1 0 23.28 0.2128 17.08 0.0511
Lowest 1 0 21.63 0.1455 15.43 0.0349
Middle 64QAM 1 0 21.66 0.1466 15.46 0.0352
Highest 1 0 21.84 0.1528 15.64 0.0366

Limit ERP < 7W Result PASS

LTE Band 26 / 5MHz (Average) (GT - LC = -4.05 dB)
RB Conducted ERP
Channel Mode :

Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 24 24.01 0.2518 17.81 0.0604
Middle QPSK 1 24 24.04 0.2535 17.84 0.0608
Highest 1 24 24.09 0.2564 17.89 0.0615
Lowest 1 24 23.30 0.2138 17.10 0.0513
Middle 16QAM 1 24 23.33 0.2153 17.13 0.0516
Highest 1 24 23.20 0.2089 17.00 0.0501
Lowest 1 24 22.23 0.1671 16.03 0.0401
Middle 64QAM 1 24 22.26 0.1683 16.06 0.0404
Highest 1 24 21.79 0.1510 15.59 0.0362

Limit ERP < 7W Result PASS

B2-10of 2
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LTE Band 26 / 10MHz (Average) (GT - LC = -4.05 dB)

Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 24.04 0.2535 17.84 0.0608
Middle QPSK 1 0 24.04 0.2535 17.84 0.0608
Highest 1 0 24.13 0.2588 17.93 0.0621
Lowest 1 49 23.36 0.2168 17.16 0.0520
Middle 16QAM 1 49 23.36 0.2168 17.16 0.0520
Highest 1 49 23.18 0.2080 16.98 0.0499
Lowest 1 0 22.57 0.1807 16.37 0.0434
Middle 64QAM 1 0 22.57 0.1807 16.37 0.0434
Highest 1 0 21.80 0.1514 15.60 0.0363

Limit ERP < 7W Result PASS

LTE Band 26 / 15MHz (Average) (GT - LC =-4.05 dB)

Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 24.14 0.2594 17.94 0.0622
Middle QPSK 1 0 24.17 0.2612 17.97 0.0627
Highest 1 0 24.04 0.2535 17.84 0.0608
Lowest 1 0 23.32 0.2148 17.12 0.0515
Middle 16QAM 1 0 23.35 0.2163 17.15 0.0519
Highest 1 0 23.36 0.2168 17.16 0.0520
Lowest 1 74 22.87 0.1936 16.67 0.0465
Middle 64QAM 1 74 22.90 0.1950 16.70 0.0468
Highest 1 74 22.78 0.1897 16.58 0.0455

Limit ERP < 7W Result PASS

B2-2 of 2
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<For Up Antenna>

Radiated Spurious Emission

LTE Band 26
LTE Band 26 / 1.4AMHz / QPSK
Channel Frf&tin;y (5:;':) (:iénr:) S\rlr?lrt Resz’altj:i?ng P?).vfér Txlfsasble ” A(\Br:i(re\nna Pol?glzva;tion
(dB) (dBm) (dBm) (dB) (dBi)
1648.14 -73.17 -13 -60.17 -78.73 -77.54 2.86 9.38 H
2472.21 -69.38 -13 -56.38 -79.80 -74.07 3.74 10.58 H
3296.28 -65.88 -13 -52.88 -80.64 -71.85 4.45 12.57 H
H
H
H
H
Lowest
1648.14 -74.14 -13 -61.14 -78.85 -78.51 2.86 9.38 \%
2472.21 -70.19 -13 -57.19 -80.02 -74.88 3.74 10.58 \%
3296.28 -67.06 -13 -54.06 -80.63 -73.03 4.45 12.57 \Y
\%
\%
\%
\%
TEL : +86-512-57900158 Page Number : B3-10f 10
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1671.74 -73.50 -13 -60.50 -79.06 -77.89 2.86 9.40 H
2507.61 -69.61 -13 -56.61 -80.03 -74.32 3.74 10.60 H
3343.48 -65.94 -13 -52.94 -80.70 -71.94 4.45 12.60 H
H
H
H
H
Middle
1671.74 -74.16 -13 -61.16 -78.87 -78.55 2.86 9.40 \%
2507.61 -70.04 -13 -57.04 -79.87 -74.75 3.74 10.60 \%
3343.48 -67.31 -13 -54.31 -80.88 -73.31 4.45 12.60 \Y,
\%
\%
\%
\%
1695.34 -73.57 -13 -60.57 -79.13 -77.98 2.86 9.42 H
2543.01 -69.65 -13 -56.65 -80.07 -74.39 3.74 10.63 H
3390.68 -66.26 -13 -53.26 -81.02 -72.34 4.45 12.68 H
H
H
H
H
Highest
1695.34 -74.20 -13 -61.20 -78.91 -78.61 2.86 9.42 \%
2543.01 -70.13 -13 -57.13 -79.96 -74.87 3.74 10.63 \%
3390.68 -67.38 -13 -54.38 -80.95 -73.46 4.45 12.68 Y,
\%
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : +86-512-57900158
FAX: +86-512-57900958

Page Number

: B3-20f 10




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG880204A

LTE Band 26 / 3MHz / QPSK

. Over SPA S.G. TX Cable |TX Antenna o
Channel Frf&:in;y (5:;:) (Ialénr:) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1648.3 -73.25 -13 -60.25 -78.81 -77.62 2.86 9.38 H
2472.45 -69.49 -13 -56.49 -79.91 -74.18 3.74 10.58 H
3296.6 -65.94 -13 -52.94 -80.70 -71.91 4.45 12.57 H
H
H
H
H
Lowest
1648.3 -74.09 -13 -61.09 -78.80 -78.46 2.86 9.38 \Y
2472.45 -70.20 -13 -57.20 -80.03 -74.89 3.74 10.58 \%
3296.6 -67.11 -13 -54.11 -80.68 -73.08 4.45 12.57 \%
\%
\%
\%
\%
1670.3 -73.27 -13 -60.27 -78.83 -77.66 2.86 9.40 H
2505.45 -69.70 -13 -56.70 -80.12 -74.41 3.74 10.60 H
3340.6 -66.02 -13 -53.02 -80.78 -72.02 4.45 12.60 H
H
H
H
H
Middle
1670.3 -74.09 -13 -61.09 -78.80 -78.48 2.86 9.40 \%
2505.45 -70.25 -13 -57.25 -80.08 -74.96 3.74 10.60 \Y
3340.6 -67.18 -13 -54.18 -80.75 -73.18 4.45 12.60 \%
\%
\%
\%
\%
TEL : +86-512-57900158 Page Number : B3-30f 10

FAX: +86-512-57900958




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG880204A

Highest

1692.3 -73.34 -13 -60.34 -78.90 -77.75 2.86 9.42 H
2538.45 | -69.59 -13 -56.59 -80.01 -74.33 3.74 10.63 H
3384.6 -66.17 -13 -53.17 -80.93 -72.25 4.45 12.68 H
H
H
H
H
1692.3 -74.13 -13 -61.13 -78.84 -78.54 2.86 9.42 v
2538.45 | -70.03 -13 -57.03 -79.86 -74.77 3.74 10.63 v
3384.6 -67.36 -13 -54.36 -80.93 -73.44 4.45 12.68 v
v
v
v
v

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : +86-512-57900158
FAX: +86-512-57900958

Page Number

: B3-40f 10




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG880204A

LTE Band 26 / 5MHz / QPSK

. Over SPA S.G. TX Cable |TX Antenna o
Channel Frf&:in;y (5:;:) (Ialénr:) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)

1648.5 -73.38 -13 -60.38 -78.94 -77.75 2.86 9.38 H

2472.75 -69.38 -13 -56.38 -79.80 -74.07 3.74 10.58 H

3297 -65.94 -13 -52.94 -80.70 -71.91 4.45 12.57 H

H

H

H

H

Lowest

1648.5 -74.14 -13 -61.14 -78.85 -78.51 2.86 9.38 \%

2472.75 -69.73 -13 -56.73 -79.56 -74.42 3.74 10.58 \%

3297 -67.10 -13 -54.10 -80.67 -73.07 4.45 12.57 \%

\%

\%

\%

\%

1668.5 -73.33 -13 -60.33 -78.89 -77.72 2.86 9.40 H

2502.75 -69.60 -13 -56.60 -80.02 -74.31 3.74 10.60 H

3337 -66.17 -13 -53.17 -80.93 -72.17 4.45 12.60 H

H

H

H

H

Middle

1668.5 -74.17 -13 -61.17 -78.88 -78.56 2.86 9.40 \%

2502.75 -70.19 -13 -57.19 -80.02 -74.90 3.74 10.60 \%

3337 -67.15 -13 -54.15 -80.72 -73.15 4.45 12.60 \%

\%

\%

\%

\%

TEL : +86-512-57900158 Page Number : B3-50f 10

FAX: +86-512-57900958




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG880204A

Highest

1688.5 -73.28 -13 -60.28 -78.84 -77.69 2.86 9.42 H
2532.75 | -69.55 -13 -56.55 -79.97 -74.29 3.74 10.63 H
3377 -66.26 -13 -53.26 -81.02 -72.34 4.45 12.68 H
H

H

H

H

1688.5 -74.19 -13 -61.19 -78.90 -78.60 2.86 9.42 v
2532.75 | -70.32 -13 -57.32 -80.15 -75.06 3.74 10.63 v
3377 -67.38 -13 -54.38 -80.95 -73.46 4.45 12.68 v
v

v

v

v

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : +86-512-57900158
FAX: +86-512-57900958

Page Number

: B3-6 of 10




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG880204A

LTE Band 26 / 10MHz / QPSK

. Over SPA S.G. TX Cable |TX Antenna o
Channel Frf&:in;y (5:;:) (Ialénr:) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1649 -73.17 -13 -60.17 -78.73 -77.54 2.86 9.38 H
24735 -69.44 -13 -56.44 -79.86 -74.13 3.74 10.58 H
3298 -66.01 -13 -53.01 -80.77 -71.98 4.45 12.57 H
H
H
H
H
Lowest
1649 -74.24 -13 -61.24 -78.95 -78.61 2.86 9.38 \%
24735 -70.25 -13 -57.25 -80.08 -74.94 3.74 10.58 \%
3298 -67.32 -13 -54.32 -80.89 -73.29 4.45 12.57 \%
\%
\%
\%
\%
1664 -73.20 -13 -60.20 -78.76 -77.59 2.86 9.40 H
2496 -69.64 -13 -56.64 -80.06 -74.35 3.74 10.60 H
3328 -66.14 -13 -53.14 -80.90 -72.14 4.45 12.60 H
H
H
H
H
Middle
1664 -74.10 -13 -61.10 -78.81 -78.49 2.86 9.40 \%
2496 -70.25 -13 -57.25 -80.08 -74.96 3.74 10.60 \Y
3328 -67.33 -13 -54.33 -80.90 -73.33 4.45 12.60 \Y
\%
\%
\%
\%
TEL : +86-512-57900158 Page Number : B3-7 of 10
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG880204A

Highest

1679 -73.30 -13 -60.30 -78.86 7771 2.86 9.42 H
25185 -69.67 -13 -56.67 -80.09 -74.41 3.74 10.63 H
3358 -66.09 -13 -53.09 -80.85 7217 4.45 12.68 H
H

H

H

H

1679 -74.30 -13 -61.30 -79.01 -78.71 2.86 9.42 v
25185 -70.33 -13 -57.33 -80.16 -75.07 3.74 10.63 v
3358 -67.44 -13 -54.44 -81.01 -73.52 4.45 12.68 v
v

v

v

v

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : +86-512-57900158
FAX: +86-512-57900958

Page Number

: B3-8 of 10




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG880204A

LTE Band 26 / 15MHz / QPSK

. Over SPA S.G. TX Cable |TX Antenna o
Channel Frf&:in;y (5:;:) (Ialénr:) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)

1649.5 -73.36 -13 -60.36 -78.92 -77.73 2.86 9.38 H

2474.25 -69.56 -13 -56.56 -79.98 -74.25 3.74 10.58 H

3299 -65.99 -13 -52.99 -80.75 -71.96 4.45 12.57 H

H

H

H

H

Lowest

1649.5 -74.28 -13 -61.28 -78.99 -78.65 2.86 9.38 \%

2474.25 -70.06 -13 -57.06 -79.89 -74.75 3.74 10.58 \%

3299 -67.21 -13 -54.21 -80.78 -73.18 4.45 12.57 \%

\%

\%

\%

\%

1659.5 -73.27 -13 -60.27 -78.83 -77.66 2.86 9.40 H

2489.25 -69.50 -13 -56.50 -79.92 -74.21 3.74 10.60 H

3319 -66.07 -13 -53.07 -80.83 -72.07 4.45 12.60 H

H

H

H

H

Middle

1659.5 -74.20 -13 -61.20 -78.91 -78.59 2.86 9.40 \%

2489.25 -70.15 -13 -57.15 -79.98 -74.86 3.74 10.60 \%

3319 -67.36 -13 -54.36 -80.93 -73.36 4.45 12.60 \Y

\%

\%

\%

\%

TEL : +86-512-57900158 Page Number : B3-9 of 10
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG880204A

Highest

1669.5 -73.37 -13 -60.37 -78.93 -77.78 2.86 9.42 H
250425 | -69.72 -13 -56.72 -80.14 -74.46 3.74 10.63 H
3339 -66.22 -13 -53.22 -80.98 -72.30 4.45 12.68 H
H

H

H

H

1669.5 -74.27 -13 -61.27 -78.98 -78.68 2.86 9.42 v
250425 | -70.35 -13 -57.35 -80.18 -75.09 3.74 10.63 v
3339 -67.54 -13 -54.54 -81.11 -73.62 4.45 12.68 v
v

v

v

v

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : +86-512-57900158
FAX: +86-512-57900958

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG880204A

<For Down Antenna>

LTE Band 26
LTE Band 26 / 1.AMHz / QPSK
Channel Frf&:in;y (5:;:) (I(_jig::]t) I(_)l\rlflrt R;Z?ng Pi.vf/;(ler Txlfsasble ” g?itiinna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1648.14 -72.96 -13 -59.96 -78.52 -77.33 2.86 9.38 H
2472.21 -69.18 -13 -56.18 -79.60 -73.87 3.74 10.58 H
3296.28 -65.58 -13 -52.58 -80.34 -71.55 4.45 12.57 H
H
H
H
H
Lowest
1648.14 -73.77 -13 -60.77 -78.48 -78.14 2.86 9.38 \%
2472.21 -69.77 -13 -56.77 -79.60 -74.46 3.74 10.58 \%
3296.28 -66.72 -13 -53.72 -80.29 -72.69 4.45 12.57 \%
\%
\%
\%
\%
TEL : +86-512-57900158 Page Number : B4-1 of 16

FAX: +86-512-57900958




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG880204A

1671.74 -73.20 -13 -60.20 -78.76 -77.59 2.86 9.40 H
2507.61 -69.31 -13 -56.31 -79.73 -74.02 3.74 10.60 H
3343.48 -65.85 -13 -52.85 -80.61 -71.85 4.45 12.60 H
H
H
H
H
Middle
1671.74 -74.09 -13 -61.09 -78.80 -78.48 2.86 9.40 \
2507.61 -69.85 -13 -56.85 -79.68 -74.56 3.74 10.60 \
3343.48 -66.99 -13 -53.99 -80.56 -72.99 4.45 12.60 \Y,
\%
\%
\%
\%
1695.34 -73.02 -13 -60.02 -78.58 -77.43 2.86 9.42 H
2543.01 -69.45 -13 -56.45 -79.87 -74.19 3.74 10.63 H
3390.68 -65.78 -13 -52.78 -80.54 -71.86 4.45 12.68 H
H
H
H
H
Highest
1695.34 -73.89 -13 -60.89 -78.60 -78.30 2.86 9.42 \%
2543.01 -70.13 -13 -57.13 -79.96 -74.87 3.74 10.63 \%
3390.68 -66.96 -13 -53.96 -80.53 -73.04 4.45 12.68 Y,
\%
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : +86-512-57900158
FAX: +86-512-57900958

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG880204A

LTE Band 26 / 3MHz / QPSK

. Over SPA S.G. TX Cable |TX Antenna o
Channel Frf&:in;y (5:;:) (Ialénr:) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1648.3 -72.99 -13 -59.99 -78.55 -77.36 2.86 9.38 H
2472.45 -69.33 -13 -56.33 -79.75 -74.02 3.74 10.58 H
3296.6 -65.73 -13 -52.73 -80.49 -71.70 4.45 12.57 H
H
H
H
H
Lowest
1648.3 -73.89 -13 -60.89 -78.60 -78.26 2.86 9.38 \Y
2472.45 -69.78 -13 -56.78 -79.61 -74.47 3.74 10.58 \%
3296.6 -66.85 -13 -53.85 -80.42 -72.82 4.45 12.57 \Y
\%
\%
\%
\%
1670.3 -72.91 -13 -59.91 -78.47 -77.30 2.86 9.40 H
2505.45 -69.42 -13 -56.42 -79.84 -74.13 3.74 10.60 H
3340.6 -65.79 -13 -52.79 -80.55 -71.79 4.45 12.60 H
H
H
H
H
Middle
1670.3 -73.82 -13 -60.82 -78.53 -78.21 2.86 9.40 \%
2505.45 -69.93 -13 -56.93 -79.76 -74.64 3.74 10.60 \%
3340.6 -66.97 -13 -53.97 -80.54 -72.97 4.45 12.60 \Y
\%
\%
\%
\%
TEL : +86-512-57900158 Page Number : B4-3 of 16

FAX: +86-512-57900958




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG880204A

Highest

1692.3 -73.19 -13 -60.19 -78.75 -77.60 2.86 9.42 H
2538.45 | -69.44 -13 -56.44 -79.86 -74.18 3.74 10.63 H
3384.6 -65.69 -13 -52.69 -80.45 7177 4.45 12.68 H
H
H
H
H
1692.3 -73.93 -13 -60.93 -78.64 -78.34 2.86 9.42 v
2538.45 | -69.93 -13 -56.93 -79.76 -74.67 3.74 10.63 v
3384.6 -67.01 -13 -54.01 -80.58 -73.09 4.45 12.68 v
v
v
v
v

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : +86-512-57900158
FAX: +86-512-57900958

Page Number

: B4-4 of 16




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG880204A

LTE Band 26 / 5MHz / QPSK

. Over SPA S.G. TX Cable |TX Antenna o
Channel Frf&:in;y (5:;:) (Ialénr:) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)

1648.5 -73.10 -13 -60.10 -78.66 -77.47 2.86 9.38 H

2472.75 -69.21 -13 -56.21 -79.63 -73.90 3.74 10.58 H

3297 -65.60 -13 -52.60 -80.36 -71.57 4.45 12.57 H

H

H

H

H

Lowest

1648.5 -73.88 -13 -60.88 -78.59 -78.25 2.86 9.38 \Y

2472.75 -69.80 -13 -56.80 -79.63 -74.49 3.74 10.58 \

3297 -66.88 -13 -53.88 -80.45 -72.85 4.45 12.57 \Y

\%

\%

\%

\%

1668.5 -72.95 -13 -59.95 -78.51 -77.34 2.86 9.40 H

2502.75 -69.33 -13 -56.33 -79.75 -74.04 3.74 10.60 H

3337 -65.66 -13 -52.66 -80.42 -71.66 4.45 12.60 H

H

H

H

H

Middle

1668.5 -73.76 -13 -60.76 -78.47 -78.15 2.86 9.40 \%

2502.75 -69.93 -13 -56.93 -79.76 -74.64 3.74 10.60 \Y

3337 -66.74 -13 -53.74 -80.31 -72.74 4.45 12.60 \%

\%

\%

\%

\%

TEL : +86-512-57900158 Page Number : B4-5 of 16
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG880204A

Highest

1688.5 -72.94 -13 -59.94 -78.50 -77.35 2.86 9.42 H
2532.75 | -69.39 -13 -56.39 -79.81 -74.13 3.74 10.63 H
3377 -65.75 -13 -52.75 -80.51 -71.83 4.45 12.68 H
H

H

H

H

1688.5 -73.85 -13 -60.85 -78.56 -78.26 2.86 9.42 v
2532.75 | -70.12 -13 -57.12 -79.95 -74.86 3.74 10.63 v
3377 -67.05 -13 -54.05 -80.62 -73.13 4.45 12.68 v
v

v

v

v

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : +86-512-57900158
FAX: +86-512-57900958

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG880204A

LTE Band 26 / 10MHz / QPSK

. Over SPA S.G. TX Cable |TX Antenna o
Channel Frf&:in;y (5:;:) (Ialénr:) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1649 -73.05 -13 -60.05 -78.61 -77.42 2.86 9.38 H
24735 -69.25 -13 -56.25 -79.67 -73.94 3.74 10.58 H
3298 -65.54 -13 -52.54 -80.30 -71.51 4.45 12.57 H
H
H
H
H
Lowest
1649 -73.91 -13 -60.91 -78.62 -78.28 2.86 9.38 \Y
24735 -69.81 -13 -56.81 -79.64 -74.50 3.74 10.58 \Y
3298 -66.78 -13 -53.78 -80.35 -72.75 4.45 12.57 \Y
\%
\%
\%
\%
1664 -72.92 -13 -59.92 -78.48 -77.31 2.86 9.40 H
2496 -69.24 -13 -56.24 -79.66 -73.95 3.74 10.60 H
3328 -65.76 -13 -52.76 -80.52 -71.76 4.45 12.60 H
H
H
H
H
Middle
1664 -73.79 -13 -60.79 -78.50 -78.18 2.86 9.40 \%
2496 -69.70 -13 -56.70 -79.53 -74.41 3.74 10.60 \%
3328 -66.81 -13 -53.81 -80.38 -72.81 4.45 12.60 \Y
\%
\%
\%
\%
TEL : +86-512-57900158 Page Number : B4-7 of 16
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Highest

1679 -73.04 -13 -60.04 -78.60 -77.45 2.86 9.42 H
25185 -69.47 -13 -56.47 -79.89 -74.21 3.74 10.63 H
3358 -65.80 -13 -52.80 -80.56 -71.88 4.45 12.68 H
H

H

H

H

1679 -74.01 -13 -61.01 -78.72 -78.42 2.86 9.42 v
25185 -69.81 -13 -56.81 -79.64 -74.55 3.74 10.63 v
3358 -66.89 -13 -53.89 -80.46 -72.97 4.45 12.68 v
v

v

v

v

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : +86-512-57900158
FAX: +86-512-57900958

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG880204A

LTE Band 26 / 15MHz / QPSK

. Over SPA S.G. TX Cable |TX Antenna o
Channel Frf&:in;y (5:;:) (Ialénr:) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)

1649.5 -73.07 -13 -60.07 -78.63 -77.44 2.86 9.38 H

2474.25 -69.25 -13 -56.25 -79.67 -73.94 3.74 10.58 H

3299 -65.48 -13 -52.48 -80.24 -71.45 4.45 12.57 H

H

H

H

H

Lowest

1649.5 -73.68 -13 -60.68 -78.39 -78.05 2.86 9.38 \Y

2474.25 -69.77 -13 -56.77 -79.60 -74.46 3.74 10.58 \%

3299 -66.84 -13 -53.84 -80.41 -72.81 4.45 12.57 \%

\%

\%

\%

\%

1659.5 -72.89 -13 -59.89 -78.45 -77.28 2.86 9.40 H

2489.25 -69.26 -13 -56.26 -79.68 -73.97 3.74 10.60 H

3319 -65.87 -13 -52.87 -80.63 -71.87 4.45 12.60 H

H

H

H

H

Middle

1659.5 -73.71 -13 -60.71 -78.42 -78.10 2.86 9.40 \%

2489.25 -69.68 -13 -56.68 -79.51 -74.39 3.74 10.60 \Y

3319 -66.84 -13 -53.84 -80.41 -72.84 4.45 12.60 \%

\%

\%

\%

\%

TEL : +86-512-57900158 Page Number : B4-9 of 16
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FCC RADIO TEST REPORT

Report No. : FG880204A

Highest

1669.5 -73.10 -13 -60.10 -78.66 7751 2.86 9.42 H
250425 | -69.35 -13 -56.35 -79.77 -74.09 3.74 10.63 H
3339 -65.71 -13 -52.71 -80.47 -71.79 4.45 12.68 H
H

H

H

H

1669.5 -73.95 -13 -60.95 -78.66 -78.36 2.86 9.42 v
250425 | -69.93 -13 -56.93 -79.76 -74.67 3.74 10.63 v
3339 -67.00 -13 -54.00 -80.57 -73.08 4.45 12.68 v
v

v

v

v

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : +86-512-57900158
FAX: +86-512-57900958
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG880204A

<Wireless Charger>

LTE Band 26 / 15MHz / QPSK

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1649.5 -73.50 -13 -60.50 -79.06 -77.87 2.86 9.38 H

2474.25 -69.62 -13 -56.62 -80.04 -74.31 3.74 10.58 H

3299 -65.97 -13 -52.97 -80.73 -71.94 4.45 12.57 H

H

H

H

H

Lowest

1649.5 -74.37 -13 -61.37 -79.08 -78.74 2.86 9.38 \Y,

2474.25 -70.09 -13 -57.09 -79.92 -74.78 3.74 10.58 \Y,

3299 -67.16 -13 -54.16 -80.73 -73.13 4.45 12.57 \Y,

\Y,

\Y,

Y,

Y,
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1659.5 -72.79 -13 -59.79 -78.35 -77.18 2.86 9.40 H
2489.25 -68.79 -13 -55.79 -79.21 -73.50 3.74 10.60 H
3319 -65.50 -13 -52.50 -80.26 -71.50 4.45 12.60 H
H

H

H

H

Middle

1659.5 -73.64 -13 -60.64 -78.35 -78.03 2.86 9.40 \
2489.25 -69.61 -13 -56.61 -79.44 -74.32 3.74 10.60 \
3319 -66.72 -13 -563.72 -80.29 -72.72 4.45 12.60 \%
\%

\%

\%

\%

1669.5 -73.55 -13 -60.55 -79.11 -77.96 2.86 9.42 H
2504.25 -69.80 -13 -56.80 -80.22 -74.54 3.74 10.63 H
3339 -66.37 -13 -53.37 -81.13 -72.45 4.45 12.68 H
H

H

H

H

Highest

1669.5 -74.14 -13 -61.14 -78.85 -78.55 2.86 9.42 \%
2504.25 -70.40 -13 -57.40 -80.23 -75.14 3.74 10.63 \%
3339 -67.71 -13 -54.71 -81.28 -73.79 4.45 12.68 \%
\%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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<Wireless Charger (Charging State)>

LTE Band 26 / 15MHz / QPSK

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1649.5 -73.72 -13 -60.72 -79.28 -78.09 2.86 9.38 H

2474.25 -69.86 -13 -56.86 -80.28 -74.55 3.74 10.58 H

3299 -66.26 -13 -53.26 -81.02 -72.23 4.45 12.57 H

H

H

H

H

Lowest

1649.5 -74.45 -13 -61.45 -79.16 -78.82 2.86 9.38 \Y,

2474.25 -70.33 -13 -57.33 -80.16 -75.02 3.74 10.58 \Y,

3299 -67.37 -13 -54.37 -80.94 -73.34 4.45 12.57 \Y,

\Y,

\Y,

Y,

Y,
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1659.5 -72.89 -13 -59.89 -79.30 -77.28 2.86 9.40 H
2489.25 -69.26 -13 -56.26 -80.47 -73.97 3.74 10.60 H
3319 -65.87 -13 -52.87 -81.22 -71.87 4.45 12.60 H
H

H

H

H

Middle

1659.5 -73.71 -13 -60.71 -79.34 -78.10 2.86 9.40 \
2489.25 -69.68 -13 -56.68 -80.25 -74.39 3.74 10.60 \
3319 -66.84 -13 -53.84 -81.23 -72.84 4.45 12.60 \%
\%

\%

\%

\%

1669.5 -73.53 -13 -60.53 -79.09 -77.94 2.86 9.42 H
2504.25 -69.79 -13 -56.79 -80.21 -74.53 3.74 10.63 H
3339 -66.42 -13 -53.42 -81.18 -72.50 4.45 12.68 H
H

H

H

H

Highest

1669.5 -74.51 -13 -61.51 -79.22 -78.92 2.86 9.42 \%
2504.25 -70.21 -13 -57.21 -80.04 -74.95 3.74 10.63 \%
3339 -67.66 -13 -54.66 -81.23 -73.74 4.45 12.68 Y,
\%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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<Wireless Charger (Standalone)>

LTE Band 26 / 15MHz / QPSK

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1649.5 -73.57 -13 -60.57 -79.13 -77.94 2.86 9.38 H

2474.25 -69.93 -13 -56.93 -80.35 -74.62 3.74 10.58 H

3299 -66.18 -13 -53.18 -80.94 -72.15 4.45 12.57 H

H

H

H

H

Lowest

1649.5 -74.57 -13 -61.57 -79.28 -78.94 2.86 9.38 \Y,

2474.25 -70.52 -13 -57.52 -80.35 -75.21 3.74 10.58 \Y,

3299 -67.26 -13 -54.26 -80.83 -73.23 4.45 12.57 \Y,

\Y,

\Y,

Y,

Y,
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1659.5 -73.78 -13 -60.78 -79.34 -78.17 2.86 9.40 H
2489.25 -69.82 -13 -56.82 -80.24 -74.53 3.74 10.60 H
3319 -66.69 -13 -53.69 -81.45 -72.69 4.45 12.60 H
H

H

H

H

Middle

1659.5 -74.83 -13 -61.83 -79.54 -79.22 2.86 9.40 \
2489.25 -70.68 -13 -57.68 -80.51 -75.39 3.74 10.60 \
3319 -67.87 -13 -54.87 -81.44 -73.87 4.45 12.60 \%
\%

\%

\%

\%

1669.5 -73.10 -13 -60.10 -79.27 -77.51 2.86 9.42 H
2504.25 -69.35 -13 -56.35 -80.54 -74.09 3.74 10.63 H
3339 -65.71 -13 -52.71 -81.39 -71.79 4.45 12.68 H
H

H

H

H

Highest

1669.5 -73.95 -13 -60.95 -79.28 -78.36 2.86 9.42 \%
2504.25 -69.93 -13 -56.93 -80.39 -74.67 3.74 10.63 \Y
3339 -67.00 -13 -54.00 -81.34 -73.08 4.45 12.68 Y,
\%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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